
© Eastman Kodak Company

Publication No. 1C0592
9/93

Supersedes

SUPPLEMENT PARTS LIST
for the

Kodak RP X-Omat  PROCESSOR, MODEL M7B-E

H142_0001DA



2 9/93 – 1C0592

PLEASE NOTE The information contained herein is based on the experience and knowledge relating to the
subject matter gained by Eastman Kodak Company prior to publication.

No patent license is granted by this information.

Eastman Kodak Company reserves the right to change this information without notice, and
makes no warranty, express or implied, with respect to this information. Kodak shall not be liable
for any loss or damage, including consequential or special damages, resulting from any use of
this information, even if loss or damage is caused by Kodak’s negligence or other fault.

This equipment includes parts and assemblies sensitive to damage from electrostatic
discharge. Use caution to prevent damage during all service procedures.

Description Page

Table of Contents

Introduction  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
Covers and Panels . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

Receiving-End View  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  6
Feed-End View  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  7

Plumbing  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
Plumbing . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  10
Developer Circulation Plumbing Diagram . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  12
Developer Circulation Plumbing Diagram . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  14
Fixer Circulation Plumbing Diagram  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  16
Wash Circulation Plumbing Diagram  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  18
Water Inlet Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  20

Electrical . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21
Electrical Box  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  22
Electrical Box Cover. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  24
Transformer Assembly, M7B-E Only . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  26

Miscellaneous  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 27
Exhaust Adapter and Finger Guard  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  28

Numerical Index . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 29
Alphabetical Index  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 33



Introduction

1C0592  – 9/93 3

Section 1: Introduction

Important
The Kodak RP X-Omat Processor, Model M7B-E is similar to that of the Kodak RP X-Omat Processor, Model M7B.
The following items describe the differences between the 2 PROCESSORS:

• The built-in Transformer allows the M7B-E to operate at different voltages, by changing the configuration of the
Jumpers in the Electrical Box.

• EMI FILTERS have been added to meet safety agency limits.

• The M7B-E has 3 separate drain lines for processor effluents.

• To accommodate the additional drain line, one of the wall mounting BRACKETS has been eliminated.

• Water input has been changed to provide a 25 mm air gap.

• The recirculation system has a 230 V dual-head RECIRCULATION PUMP.

• Minor plumbing changes are indicated in this Parts List.

• The M7B-E has a separate “Diagram Package”.

• An EXHAUST GUARD has been added to the INNER HOUSING of the EXHAUST ADAPTER.

Note
This Parts List provides the part numbers for the Model M7B-E that are different from the Model M7B.  Use this
publication with the Parts List for the Model M7B.



SERVICE MANUAL

4 9/93 – 1C0592



Covers and Panels

1C0592  – 9/93 5

Section 2: Covers and Panels



SERVICE MANUAL

6 9/93 – 1C0592

Figure 1 Receiving-End View

Figure 1

Item Part No. Description Qty. Notes
1 1C0158 Cabinet 1 1 ##M7B-E only ##
2 1C0195 Base Plate Assembly 1 1
3 1C0166 Cover Assembly, wet section 1 1 ##Not shown, M7B-E only

##

H142_0002DA

2

H142_0002DCA

1



Covers and Panels

1C0592  – 9/93 7

Figure 2 Feed-End View

H142_0004DA

1

10

11

9

8
7

6

5

H142_0004DCA

42

3



SERVICE MANUAL

8 9/93 – 1C0592

Figure 2

Item Part No. Description Qty. Notes
1 261644 Tray - Receiving 2 1
2 852520 Screw - Mach. Hex Socket Hd. 10-32 UNF-3A x 3⁄4 in.,

SS 2

4

3 852611 Washer - 3/16 in. ID x 7/16 in. OD x 0.049 in., SS 2 4
4 532286 Film Guide Assembly 2 1
5 144097 Nut - Wing, 10-32 UNF-2B 2 4
6 595429 Support 2 1
7 261632 Panel Assembly 2 1
8 261625 Adapter - Exhaust 2 1

852870 Screw - Mach. pan hd. slotted, 6-32 UNC-2A x 5⁄8 in.,
SS 2

2 ##Not shown ##

9 1C0167 Guard - Exhaust 2 1 ##Not shown ##
10 261631 Panel Assembly, drive side 2 1

595413 Filter, intake 2 1 ##Not shown ##
479768 Bar - Filter holding 2 1 ##Not shown ##

11 261643 Cover 2 1
532365 Strap 2 1 ##Not shown ##
532043 Screw 2 1 ##Not shown ##



Plumbing

1C0592  – 9/93 9

Section 3: Plumbing



SERVICE MANUAL

10 9/93 – 1C0592

Figure 3 Plumbing

H142_0019DA

5

13

14

1 2

3

6

10

7

9
8

H142_0019DCA

12

11

4



Plumbing

1C0592  – 9/93 11

Figure 3

Item Part No. Description Qty. Notes
779342 Recirculation Pump Assembly 3 1 ##M7B-E only ##

1 472605 Housing - Left side 3 1
2 480820 Screw 3 2
3 853100 Washer - Star 3 2
4 564556 Bracket 3 1
5 473926 Magnet - Drive 3 2
6 418700 Housing - Inner 3 2
7 474362 Impeller 3 2
8 493505 Washer 3 2
9 852946 Screw - Mach. pan hd. slotted, 8-32 UNC-2A x 1⁄4 in.,

SS 3

2

10 463363 O-Ring 3 2
11 472606 Housing - Right side 3 1
12 144097 Nut - Wing, 10-32 UNF-2B 3 8
13 418701 Housing and Impeller Assembly 3 2 ##Includes Inner Housing,

Impeller, Washer, and
Screw. ##

14 474345 Pad 3 1



SERVICE MANUAL

12 9/93 – 1C0592

Figure 4 Developer Circulation Plumbing Diagram

FROM DEVELOPER
REPLENISHER
TANK

TO
DRAIN

H142_0011EA

5

9

10

15

14

9

9

17

12

11

13

5

9

9

9

16

9
9

9

8

6

5 6

H142_0011ECA

7

6

5

9

1

2
3

4



Plumbing

1C0592  – 9/93 13

Figure 4

Item Part No. Description Qty. Notes
1 1C0165 Wash Tank Assembly 4 1 ##M7B-E only, includes

Weir 532136 and O-Ring
539138, not shown. ##

2 532095 Exchanger - Heat 4 2
3 621368 Fixer Tank Assembly 4 1 ##Includes Weir 532136

and O-Ring 539138, not
shown. ##

4 621365 Developer Tank Assembly 4 1 ##Includes Weir 532136
and O-Ring 539138, not
shown. ##

5 246803 Clamp - Hose, No. 8 4 5 ##Not shown ##
6 246800 Clamp - Hose, No. 2 4 3 ##Not shown ##
7 594760 Replenishment Pump Assembly 4 1
8 536827 Filter Assembly 4 1
9 246801 Clamp - Hose, No. 3 4 16 ##Not shown ##

10 779342 Recirculation Pump Assembly 4 1
11 183882 Adapter 4 1
12 474832 Tube - Anode 4 1
13 607748 Thermowell 4 2
14 477011 Connector - Y 4 1
15 531263 Orifice, .250  .005 4 1
16 473246 Connector - T 4 1
17 246804 Clamp - Hose, No. 12 4 1 ##Not shown ##



SERVICE MANUAL

14 9/93 – 1C0592

Figure 5 Developer Circulation Plumbing Diagram

FROM DEVELOPER
REPLENISHER
TANK

TO
DRAIN

H142_0011EA

7

3

8

5

4

6

9

9

10

9

2

H142_0011ECB

11

1



Plumbing

1C0592  – 9/93 15

Figure 5

Item Part No. Description Qty. Notes
1 460877 Tube - Formed 5 1
2 1C0751 Tube - Formed 5 1
3 1C0171 Tube - Formed 5 1
4 539134 Tube - Formed 5 1
5 1C0172 Tube - Formed 5 1
6 474837 Tube - Formed 5 1
7 595428 Tube - Formed 5 1
8 474836 Tube - Formed 5 1
9 760476 Tube 5 1 ##Order by the foot. ##

10 592367 Tube - Formed 5 1
11 650634 Tube 5 1 ##Order by the foot. ##



SERVICE MANUAL

16 9/93 – 1C0592

Figure 6 Fixer Circulation Plumbing Diagram

TO SILVER
RECOVERY

FROM FIXER
REPLENISHER
TANK

H142_0006CA

6

9

12

6 6

11
10

6

6

13

3

H142_0006CCA

3
7

35

4

1

2

8



Plumbing

1C0592  – 9/93 17

Figure 6

Item Part No. Description Qty. Notes
1 621368 Fixer Tank Assembly 6 1
2 532095 Exchanger - Heat 6 1
3 246800 Clamp - Hose, No. 2 6 3 ##Not shown ##
4 760477 Tubing 6 ##Order quantity required.

##
5 1C0751 Tube - Formed 6 1
6 246801 Clamp - Hose, No. 3 6 5 ##Not shown ##
7 594760 Replenishment Pump Assembly 6 1
8 246803 Clamp - Hose, No. 8 6 1 ##Not shown ##
9 779342 Recirculation Pump Assembly 6 1 ##M7B-E only ##

10 452990 Tubing, thin wall 3⁄8  in. ID x 1⁄2  in. OD 6 ##Order quantity required.
##

11 1C0173 Tube - Formed 6 1
12 539152 Orifice, .209  .002 6 1
13 1C0174 Tube - Formed 6 1



SERVICE MANUAL

18 9/93 – 1C0592

Figure 7 Wash Circulation Plumbing Diagram

FROM DRIVE
SHAFT DRAIN

TO
DRAIN

H142_0012DA

5

10

9

7

8

7
5

5

7

5

5

13

5

12

14
155

3

7

3

5
6

H142_0012DCA

11

4

3

2

1



Plumbing

1C0592  – 9/93 19

Figure 7

Item Part No. Description Qty. Notes
1 1C0165 Wash Tank Assembly 7 1 ##M7B-E only ##
2 532095 Exchanger - Heat 7 1
3 246803 Clamp - Hose, No. 8 7 3 ##Not shown ##
4 539139 Tube - Formed 7 1
5 246801 Clamp - Hose, No. 3 7 10 ##Not shown ##
6 1C0162 Fitting - Drain 7 1 ##M7B-E only ##
7 452990 Tubing, thin wall 3⁄8  in. ID x 1⁄2  in. OD 7 ##Order quantity required.

##
8 462885 Connector - Tee 7 1
9 621235 Orifice, .125 + .003 - .001 7 1

10 563058 Clamp - Drain 7 1
11 621233 Water Solenoid and Flow Control Valve Assembly 7 1
12 1C0163 Tubing 7 1
13 1C0177 J Tube 7 1
14 1C0752 Tube 7 1
15 1C0160 Water Inlet Assembly 7 1



SERVICE MANUAL

20 9/93 – 1C0592

Figure 8 Water Inlet Assembly

Figure 8

Item Part No. Description Qty.
1 1C0177 J Tube 8 1
2 246801 Clamp - Hose, No. 3 8 2
3 1C0752 Tube 8 1
4 1C0160 Water Inlet Assembly 8 1

H142_0022DA
H142_0022DCA

4

1

3

2



Electrical

1C0592  – 9/93 21

Section 4: Electrical



SERVICE MANUAL

22 9/93 – 1C0592

Figure 9 Electrical Box

Figure 9

Item Part No. Description Qty. Notes
1C0186 Electrical Box Assembly 9 1 ##M7B-E only ##

1 544194 Screw 9 2
127264 Washer - Lock 9 2

2 594751 Terminal Strip - TB3 9 1
3 579427 Circuit Breaker - CB2 9 1
4 594752 Terminal Strip - TB2 9 1
5 187296 Terminal Strip - TB1 9 1
6 852809 Screw 9 2

133233 Washer - Lock 9 2 ##Not shown ##
7 1C0033 Buzzer 9 1
8 851385 Screw 9 2

191098 Washer - Lock 9 2

H142_0010DC

17 15

16

12
14 13

11

19

18

20

21

1
22

2

H142_0010DCA

7

43

5

6

10

9

8



Electrical

1C0592  – 9/93 23

9 534785 Chain 9 1
10 474931 Capacitor - C1 9 1
11 474932 Capacitor - V2 9 1
12 852946 Screw - Mach. pan hd. slotted, 8-32 UNC-2A x 1⁄4 in.,

SS 9

2

133233 Washer - Lock 9 2 ##Not shown ##
13 439354 Block - Terminal, TB5 9 1
14 598808 Lug - Ground 9 1
15 498607 Holder - Fuse 9 1 ##M7B-E only ##
16 137144 Fuse 9 1 ##M7B-E only ##
17 477506 Cap - Fuse 9 1 ##M7B-E only ##
18 146806 Relief - Strain 9 1 ##M7B-E only ##
19 246418 Terminal Strip - TB4 9 1 ##M7B-E only ##
20 655290 Relay - U1, U2 9 1
21 594767 Transformer - T1 9 1
22 1C0169 Filter - EMI 9 2 ##M7B-E only ##

1C0030 Harness - Main 9 1 ##Not shown, includes
Terminal Strips 594751,
594752, and 187296. ##

Item Part No. Description Qty. Notes



SERVICE MANUAL

24 9/93 – 1C0592

Figure 10 Electrical Box Cover

Figure 10

Item Part No. Description Qty. Notes
1 788599 Pins - Connector, X100 10 1 ##Not shown ##

794566 Housing - Connector 10 1 ##Not shown ##
2 557422 Board - 100 Circuit 10 1
3 544194 Screw 10 4

127264 Washer - Lock 10 4 ##Not shown ##
4 185135 Fuse - F101 10 1
5 264405 Block - Fuse 10 1

H142_0010DC

11

12

10
9

8

H142_0010DCB

4

7

5
6

3

1

2



Electrical

1C0592  – 9/93 25

6 852835 Screw 10 2
541301 Washer - Lock 10 2 ##Not shown ##

7 532040 Screw 10 1
460626 Retainer 10 1 ##Not shown ##

8 264406 Fuse - F1, 1 Amp 10 1
9 126869 Nut, No. 6 10 4

10 562334 Relay - K2, K3 10 2
11 562693 Relay - K1 10 1

651873 Quench Arc 10 2 ##Not shown ##
12 655290 Relay - U1, U2 10 1

133233 Washer - Lock 10 2 ##Not shown ##
154237 Nut 10 2 ##Not shown ##

Item Part No. Description Qty. Notes



SERVICE MANUAL

26 9/93 – 1C0592

Figure 11 Transformer Assembly, M7B-E Only

Figure 11

Item Part No. Description Qty.
1 1C0757 Guard - Transformer 11 1
2 619284 Screw, No. 8 11 4
3 852961 Washer - Lock 11 3
4 541302 Washer - Star 11 1
5 1C0178 Transformer Assembly 11 1
6 911707 Cover - Transformer 11 1

H142_0021DA

2

3

6

5

2

4

H142_0021DCA

3

1

2



Miscellaneous

1C0592  – 9/93 27

Section 5: Miscellaneous



SERVICE MANUAL

28 9/93 – 1C0592

Figure 12 Exhaust Adapter and Finger Guard

Figure 12

Item Part No. Description Qty. Notes
1 261625 Adapter - Exhaust 12 1
2 852870 Screw - Mach. pan hd. slotted, 6-32 UNC-2A x 5⁄8 in.,

SS 12

2

3 261643 Cover 12 1
532365 Strap 12 1 ##Not shown ##
532043 Screw 12 1 ##Not shown ##

4 1C0167 Guard - Exhaust 12 1

H142_0020HA

3

4

H142_0020HCA

2

1



Numerical Index

1C0592  – 9/93 29

Section 6: Numerical Index

Numerical Index

Part No. Description Figure No.
126869 Nut, No. 6 10
127264 Washer - Lock 9
127264 Washer - Lock 10
133233 Washer - Lock 9
133233 Washer - Lock 9
133233 Washer - Lock 10
137144 Fuse 9
144097 Nut - Wing, 10-32 UNF-2B 2
144097 Nut - Wing, 10-32 UNF-2B 3
146806 Relief - Strain 9
154237 Nut 10
183882 Adapter 4
185135 Fuse - F101 10
187296 Terminal Strip - TB1 9
191098 Washer - Lock 9
246418 Terminal Strip - TB4 9
246800 Clamp - Hose, No. 2 4
246800 Clamp - Hose, No. 2 6
246801 Clamp - Hose, No. 3 4
246801 Clamp - Hose, No. 3 6
246801 Clamp - Hose, No. 3 7
246801 Clamp - Hose, No. 3 8
246803 Clamp - Hose, No. 8 4
246803 Clamp - Hose, No. 8 6
246803 Clamp - Hose, No. 8 7
246804 Clamp - Hose, No. 12 4
261625 Adapter - Exhaust 2
261625 Adapter - Exhaust 12
261631 Panel Assembly, drive side 2
261632 Panel Assembly 2
261643 Cover 2
261643 Cover 12
261644 Tray - Receiving 2
264405 Block - Fuse 10
264406 Fuse - F1, 1 Amp 10
418700 Housing - Inner 3
418701 Housing and Impeller Assembly 3
439354 Block - Terminal, TB5 9
452990 Tubing, thin wall 3§8  in. ID x 1§2  in. OD 6
452990 Tubing, thin wall 3§8  in. ID x 1§2  in. OD 7
460626 Retainer 10
460877 Tube - Formed 5
462885 Connector - Tee 7
463363 O-Ring 3
472605 Housing - Left side 3
472606 Housing - Right side 3



SERVICE MANUAL

30 9/93 – 1C0592

473246 Connector - T 4
473926 Magnet - Drive 3
474345 Pad 3
474362 Impeller 3
474832 Tube - Anode 4
474836 Tube - Formed 5
474837 Tube - Formed 5
474931 Capacitor - C1 9
474932 Capacitor - V2 9
477011 Connector - Y 4
477506 Cap - Fuse 9
479768 Bar - Filter holding 2
480820 Screw 3
493505 Washer 3
498607 Holder - Fuse 9
531263 Orifice, .250  .005 4
532040 Screw 10
532043 Screw 2
532043 Screw 12
532095 Exchanger - Heat 4
532095 Exchanger - Heat 6
532095 Exchanger - Heat 7
532286 Film Guide Assembly 2
532365 Strap 2
532365 Strap 12
534785 Chain 9
536827 Filter Assembly 4
539134 Tube - Formed 5
539139 Tube - Formed 7
539152 Orifice, .209  .002 6
541301 Washer - Lock 10
541302 Washer - Star 11
544194 Screw 9
544194 Screw 10
557422 Board - 100 Circuit 10
562334 Relay - K2, K3 10
562693 Relay - K1 10
563058 Clamp - Drain 7
564556 Bracket 3
579427 Circuit Breaker - CB2 9
592367 Tube - Formed 5
594751 Terminal Strip - TB3 9
594752 Terminal Strip - TB2 9
594760 Replenishment Pump Assembly 4
594760 Replenishment Pump Assembly 6
594767 Transformer - T1 9
595413 Filter, intake 2
595428 Tube - Formed 5

Numerical Index

Part No. Description Figure No.



Numerical Index

1C0592  – 9/93 31

595429 Support 2
598808 Lug - Ground 9
607748 Thermowell 4
619284 Screw, No. 8 11
621233 Water Solenoid and Flow Control Valve Assembly 7
621235 Orifice, .125 + .003 - .001 7
621365 Developer Tank Assembly 4
621368 Fixer Tank Assembly 4
621368 Fixer Tank Assembly 6
650634 Tube 5
651873 Quench Arc 10
655290 Relay - U1, U2 9
655290 Relay - U1, U2 10
760476 Tube 5
760477 Tubing 6
779342 Recirculation Pump Assembly 3
779342 Recirculation Pump Assembly 4
779342 Recirculation Pump Assembly 6
788599 Pins - Connector, X100 10
794566 Housing - Connector 10
851385 Screw 9
852520 Screw - Mach. Hex Socket Hd. 10-32 UNF-3A  x 3§4  in., SS 2
852611 Washer - 3/16 in. ID x 7/16 in. OD x 0.049 in., SS 2
852809 Screw 9
852835 Screw 10
852870 Screw - Mach. pan hd. slotted, 6-32 UNC-2A  x 5§8  in., SS 2
852870 Screw - Mach. pan hd. slotted, 6-32 UNC-2A  x 5§8  in., SS 12
852946 Screw - Mach. pan hd. slotted, 8-32 UNC-2A x  1§4  in., SS 3
852946 Screw - Mach. pan hd. slotted, 8-32 UNC-2A x  1§4  in., SS 9
852961 Washer - Lock 11
853100 Washer - Star 3
911707 Cover - Transformer 11
1C0030 Harness - Main 9
1C0033 Buzzer 9
1C0158 Cabinet 1
1C0160 Water Inlet Assembly 7
1C0160 Water Inlet Assembly 8
1C0162 Fitting - Drain 7
1C0163 Tubing 7
1C0165 Wash Tank Assembly 4
1C0165 Wash Tank Assembly 7
1C0166 Cover Assembly, wet section 1
1C0167 Guard - Exhaust 2
1C0167 Guard - Exhaust 12
1C0169 Filter - EMI 9
1C0171 Tube - Formed 5
1C0172 Tube - Formed 5
1C0173 Tube - Formed 6

Numerical Index

Part No. Description Figure No.



SERVICE MANUAL

32 9/93 – 1C0592

1C0174 Tube - Formed 6
1C0177 J Tube 7
1C0177 J Tube 8
1C0178 Transformer Assembly 11
1C0186 Electrical Box Assembly 9
1C0195 Base Plate Assembly 1
1C0751 Tube - Formed 5
1C0751 Tube - Formed 6
1C0752 Tube 7
1C0752 Tube 8
1C0757 Guard - Transformer 11

Numerical Index

Part No. Description Figure No.



Alphabetical Index

1C0592  – 9/93 33

Section 7: Alphabetical Index

Alphabetical Index

Part No. Description Figure No.
183882 Adapter 4
261625 Adapter - Exhaust 2
261625 Adapter - Exhaust 12
479768 Bar - Filter holding 2
1C0195 Base Plate Assembly 1
264405 Block - Fuse 10
439354 Block - Terminal, TB5 9
557422 Board - 100 Circuit 10
564556 Bracket 3
1C0033 Buzzer 9
1C0158 Cabinet 1
477506 Cap - Fuse 9
474931 Capacitor - C1 9
474932 Capacitor - V2 9
534785 Chain 9
579427 Circuit Breaker - CB2 9
563058 Clamp - Drain 7
246804 Clamp - Hose, No. 12 4
246800 Clamp - Hose, No. 2 4
246800 Clamp - Hose, No. 2 6
246801 Clamp - Hose, No. 3 4
246801 Clamp - Hose, No. 3 6
246801 Clamp - Hose, No. 3 7
246801 Clamp - Hose, No. 3 8
246803 Clamp - Hose, No. 8 4
246803 Clamp - Hose, No. 8 6
246803 Clamp - Hose, No. 8 7
473246 Connector - T 4
462885 Connector - Tee 7
477011 Connector - Y 4
261643 Cover 2
261643 Cover 12
911707 Cover - Transformer 11
1C0166 Cover Assembly, wet section 1
621365 Developer Tank Assembly 4
1C0186 Electrical Box Assembly 9
532095 Exchanger - Heat 4
532095 Exchanger - Heat 6
532095 Exchanger - Heat 7
532286 Film Guide Assembly 2
1C0169 Filter - EMI 9
536827 Filter Assembly 4
595413 Filter, intake 2
1C0162 Fitting - Drain 7
621368 Fixer Tank Assembly 4
621368 Fixer Tank Assembly 6



SERVICE MANUAL

34 9/93 – 1C0592

137144 Fuse 9
264406 Fuse - F1, 1 Amp 10
185135 Fuse - F101 10
1C0167 Guard - Exhaust 2
1C0167 Guard - Exhaust 12
1C0757 Guard - Transformer 11
1C0030 Harness - Main 9
498607 Holder - Fuse 9
794566 Housing - Connector 10
418700 Housing - Inner 3
472605 Housing - Left side 3
472606 Housing - Right side 3
418701 Housing and Impeller Assembly 3
474362 Impeller 3
1C0177 J Tube 7
1C0177 J Tube 8
598808 Lug - Ground 9
473926 Magnet - Drive 3
154237 Nut 10
144097 Nut - Wing, 10-32 UNF-2B 2
144097 Nut - Wing, 10-32 UNF-2B 3
126869 Nut, No. 6 10
463363 O-Ring 3
621235 Orifice, .125 + .003 - .001 7
539152 Orifice, .209  .002 6
531263 Orifice, .250  .005 4
474345 Pad 3
261632 Panel Assembly 2
261631 Panel Assembly, drive side 2
788599 Pins - Connector, X100 10
651873 Quench Arc 10
779342 Recirculation Pump Assembly 3
779342 Recirculation Pump Assembly 4
779342 Recirculation Pump Assembly 6
562693 Relay - K1 10
562334 Relay - K2, K3 10
655290 Relay - U1, U2 9
655290 Relay - U1, U2 10
146806 Relief - Strain 9
594760 Replenishment Pump Assembly 4
594760 Replenishment Pump Assembly 6
460626 Retainer 10
532043 Screw 2
480820 Screw 3
544194 Screw 9
852809 Screw 9
851385 Screw 9
544194 Screw 10

Alphabetical Index

Part No. Description Figure No.



Alphabetical Index

1C0592  – 9/93 35

852835 Screw 10
532040 Screw 10
532043 Screw 12
852520 Screw - Mach. Hex Socket Hd. 10-32 UNF-3A  x 3§4  in., SS 2
852870 Screw - Mach. pan hd. slotted, 6-32 UNC-2A  x 5§8  in., SS 2
852870 Screw - Mach. pan hd. slotted, 6-32 UNC-2A  x 5§8  in., SS 12
852946 Screw - Mach. pan hd. slotted, 8-32 UNC-2A x  1§4  in., SS 3
852946 Screw - Mach. pan hd. slotted, 8-32 UNC-2A x  1§4  in., SS 9
619284 Screw, No. 8 11
532365 Strap 2
532365 Strap 12
595429 Support 2
187296 Terminal Strip - TB1 9
594752 Terminal Strip - TB2 9
594751 Terminal Strip - TB3 9
246418 Terminal Strip - TB4 9
607748 Thermowell 4
594767 Transformer - T1 9
1C0178 Transformer Assembly 11
261644 Tray - Receiving 2
760476 Tube 5
650634 Tube 5
1C0752 Tube 7
1C0752 Tube 8
474832 Tube - Anode 4
460877 Tube - Formed 5
1C0751 Tube - Formed 5
1C0171 Tube - Formed 5
539134 Tube - Formed 5
1C0172 Tube - Formed 5
474837 Tube - Formed 5
595428 Tube - Formed 5
474836 Tube - Formed 5
592367 Tube - Formed 5
1C0751 Tube - Formed 6
1C0173 Tube - Formed 6
1C0174 Tube - Formed 6
539139 Tube - Formed 7
760477 Tubing 6
1C0163 Tubing 7
452990 Tubing, thin wall 3§8  in. ID x 1§2  in. OD 6
452990 Tubing, thin wall 3§8  in. ID x 1§2  in. OD 7
1C0165 Wash Tank Assembly 4
1C0165 Wash Tank Assembly 7
493505 Washer 3
852611 Washer - 3/16 in. ID x 7/16 in. OD x 0.049 in., SS 2
127264 Washer - Lock 9
133233 Washer - Lock 9

Alphabetical Index

Part No. Description Figure No.



3407pl_a.fm

Printed In USA

Health Imaging

EASTMAN KODAK COMPANY ● ROCHESTER, N.Y. 14650

Alphabetical Index

191098 Washer - Lock 9
133233 Washer - Lock 9
127264 Washer - Lock 10
541301 Washer - Lock 10
133233 Washer - Lock 10
852961 Washer - Lock 11
853100 Washer - Star 3
541302 Washer - Star 11
1C0160 Water Inlet Assembly 7
1C0160 Water Inlet Assembly 8
621233 Water Solenoid and Flow Control Valve Assembly 7

Alphabetical Index

Part No. Description Figure No.

Kodak and X-Omat are trademarks.


	Library
	Manual Contents
	Table of Contents
	Introduction
	Covers and Panels
	Plumbing
	Electrical
	Miscellaneous
	Numerical Index
	Alphabetical Index
	Figure 1� Receiving-End View
	Figure 2� Feed-End View
	Figure 3� Plumbing
	Figure 4� Developer Circulation Plumbing Diagram
	Figure 5� Developer Circulation Plumbing Diagram
	Figure 6� Fixer Circulation Plumbing Diagram
	Figure 7� Wash Circulation Plumbing Diagram
	Figure 8� Water Inlet Assembly
	Figure 9� Electrical Box
	Figure 10� Electrical Box Cover
	Figure 11� Transformer Assembly, M7B-E Only
	Figure 12� Exhaust Adapter and Finger Guard

	Blank: 


